
REGIONAL WASTEWATER FACILITY 
STUDY FOR THE CITIES OF DENISON 
AND POTTSBORO

REPORTREPORT

July 2005

in association with

July 2005

in association with





F:\projects\850\0101\Doc\Report\Final\Contents.doc i 

TABLE OF CONTENTS 
 
 Page 
 
List of Tables ......................................................................................................................... ii 
List of Figures ........................................................................................................................ iii 
 
Executive Summary............................................................................................................... ES-1 
 
Chapter I – Introduction......................................................................................................... I-1 
[...]
Preston / 84 West ResidentialsPreston / 84 East Residentials

F:
\8

50
\0

10
1\

G
IS

\fi
gu

re
-IV

-5
.m

xd
   

cr
l

®
0 1 20.5

Miles

Figure IV-5

Sewage Collection System for Potential Site 3
(Option 4)

Legend
D Developments

# Proposed WWTP Sites

" Proposed Lift Stations

Force Main
Roads

Lakes

Streams
Rail Roads

State Park

Airport

City

Refuges

Drainage Basins
Basin 1

Basin 2

Basin 3

Basin 4

Basin 5

Basin 6



F:\projects\850\0101\Doc\Report\Final\Chapter IV.doc IV-14 

Table IV-4  
Opinion of Probable Collection Cost for Option 4 

 
Opinion of Construction Cost 

Option 4 (Regional Plant in Scott Branch Area) 

Item Description Cost 2005 
$ 

Lift Stations Ultimate Capacity   
Lift Station 2* 1.4MGD        499,000  
Lift Station 5C 8.6MGD     3,350,000  
Lift Station 5A 12.3MGD     5,060,000  
Lift Station 4 12.4MGD     5,096,000  
Lift Station 6* 2.0MGD        485,000  
Pottsboro WWTP 14.0MGD     5,722,000  

Force Mains      
Lift Station 2 to WWTP (8” Dia.)* 19,536Feet     1,285,000  
Lift Station 5C to Lift Station 5A (18” Dia.) 13,200Feet     1,914,000  
Lift Station 5A to Lift Station 4 (24” Dia.) 15,312Feet     3,101,000  
Lift Station 4 to WWTP (24” Dia.) 15,840Feet     3,208,000  
Lift Station 6 to Pottsboro WWTP (10” Dia.)* 29,568Feet     2,451,000  
Pottsboro WWTP to Regional WWTP (24” Dia.) 34,320Feet     6,950,000  

 Subtotal    39,121,000  
Contingencies 15%    5,868,150  

Total Construction Cost    44,989,150  
Engineering and Surveying, Permitting, and Construction Administration 20%    8,977,830 

Total Project Cost    54,000,000  
* Timing to be deferred until needed for growth in individual watersheds. 

 

Site Selection 
 
The above-mentioned four sites are evaluated and ranked on the “collection” cost basis in the 

Table IV-5. From the collection standpoint, Option 2, the existing wastewater treatment plant at 

Pottsboro, is the most feasible option. However, only Option 4 is significantly more expensive. 

Therefore, due to the higher collection system cost of Option 4, and the discharge permitting 

concerns involving Option 1 (as discussed in Chapter III), those options will not be considered 

further.  Since Options 2 and 3 are very similar in collection system cost, both will be evaluated 

for potential regional treatment processes. 



F:\projects\850\0101\Doc\Report\Final\Chapter IV.doc IV-15 

Table IV-5 
Cost Comparison and Ranking 

 

Potential Sites 
Total Collection Cost of  

Raw Wastewater to the Plant 
(Full-Development Scenario) 

Rank 

Option 1 - "Preston Harbor" Site $35,800,000 3 
Option 2 - Existing Pottsboro WWTP Site $31,400,000 1 
Option 3 - "Northwest GCA" Site $34,200,000 2 
Option 4 - "Scott Branch" Site $54,000,000 4 

 
 
The opinion of probable collection cost only includes the major "regional" components of the 

collection system, and does not include "local" components.  Additionally, Options 2 thru 4 do 

not include a pump station and force main tying the Preston Harbor development into the 

regional system.  The costs shown are for the flows projected through the year 2060 covering the 

entire study area, and are expressed in 2005 dollars. 

 



F:\projects\850\0101\Doc\Report\Final\Chapter V.doc V-1 

CHAPTER V 
 

TREATMENT PROCESS EVALUATION 
 
 
This chapter presents the proposed treatment options for both expansion of the existing Pottsboro 

wastewater treatment plant and construction of a new regional treatment plant near the Grayson 

County Airport.  This chapter addresses the facility needs for the plants under the proposed 

construction and expansion scenarios. 

 
At the Pottsboro plant, the initial expansion would be to 0.9 MGD with a later expansion to 

2 MGD.  The initial regional plant at the Grayson Airport site would be at a capacity of about 

0.9 MGD with expansions to 2 MGD, 4 MGD, 6 MGD, and 7 MGD.  This expansion schedule is 

based on current trends in the service area.  It could be modified based on future growth patterns 

and development. 

 

For treatment plants that range in size from less than 1 MGD to as much as 7 MGD, there are 

typically a number of options regarding the selection of treatment processes and the phasing of 

expansions.  The treatment processes appropriate for a plant less than one MGD may not be the 

most appropriate for the later expansions.  The decision regarding the type of process is a 

function of land availability, effluent limits, expansion timing, and operations training and 

involvement.  Both conventional mechanical and natural treatment systems are considered.  

 

EXISTING POTTSBORO WWTP 

 
The existing Pottsboro WWTP is permitted to discharge 0.35 MGD with permit limits of 10/15/3 

and 4 mg/l dissolved oxygen (DO).  An influent lift station pumps all flow from the collection 

system to the treatment plant.  The treatment plant consists of the following unit processes: 

 

• Coarse bar screen (manually cleaned) 

• Two Orbal™ treatment units with internal clarifiers, operating in the extended aeration 

mode 

• One 35’ diameter, 10’ SWD external clarifier 

• Chlorine contact tank 



F:\projects\850\0101\Doc\Report\Final\Chapter V.doc V-2 

• Effluent flow measurement (Parshall Flume) 

• Sludge drying box (trailer mounted) and sludge drying beds for sludge dewatering 

 

Figure V-1 presents the process flow diagram and Figure V-2 presents the site plan for the 

existing treatment plant.   

 

It appears the plant could be expanded up to 2 MGD within the bounds of the existing property 

and making beneficial use of the existing facilities.  Expansion of the plant beyond 2 MGD 

would likely require acquisition of additional land and large scale demolition and replacement of 

existing unit processes.  It is not likely that the Pottsboro plant would be expanded beyond 

2 MGD unless development and permitting of an alternative site for the regional system is not 

possible.   

 

It is anticipated that the initial expansion of the Pottsboro plant would be up to 0.9 MGD.  The 

rationale for the smaller incremental expansion is to meet the short-term needs of Pottsboro and 

the proposed high density residential and resort development in Basin 1 during the time period 

while a regional system is planned, designed, permitted and constructed.  After a regional system 

is developed, it is likely the Pottsboro plant would remain in operation to produce reclaimed 

water for irrigation of nearby existing and proposed golf courses.   

 

Water quality modeling of the Little Mineral Creek recently completed by TCEQ suggests that 

Pottsboro’s WWTP can be expanded up to 1 MGD under the same discharge permit limits as the 

existing plant (10/15/3 and 4 mg/l DO).  If the plant is expanded to 2 MGD, the permit limits 

may be slightly more stringent for ammonia nitrogen (2 mg/l) and DO (6 mg/l).   

 

Expansion of the plant to 0.9 MGD would involve addition of new headworks facilities (fine 

screen and grit removal), first stage aeration tank, conversion of the existing Orbal™ units from 

extended aeration to conventional activated sludge operating mode, conversion of the existing 

internal clarifiers to additional aeration tank volume, a new 50’ diameter clarifier, return sludge 



Bar
Screen

Wastewater

Influent

Lift 
Station Splitter 

Box

Clarifier

Clarifier

Orbal

Unit

Orbal

Unit

R
A

S
R

A
S

Manhole W
A

S
W

A
S

Manhole

Sludge Drying Beds

Polymer
Sludge
Dewatering Box

Clarifier

Manhole

Sludge
Pump Station

RAS

WAS

Fi
ltr

at
e

Dewatered Sludge to Landfill

Chlorine 
Contact Basin

Flow 
Measurement

Effluent to 
Little 
Mineral 
Creek

Figure V-1
Process Flow Schematic

For Existing Pottsboro WWTP
For 10/15/03 Permit Limits

Filtrate

Liquid 
Processing 
Unit

Key

Sludge 
Processing 
Unit





F:\projects\850\0101\Doc\Report\Final\Chapter V.doc V-5 

(RAS) pump station, new UV disinfection system, conversion of the existing chlorine contact 

tank to aerated sludge storage, and miscellaneous site, yard piping, electrical and instrumentation 

work.  If there are opportunities to reuse a portion of the plant effluent for irrigation of the 

nearby golf courses, then effluent filtration would be required.  For the purposes of this 

evaluation, it is assumed that effluent reuse will be possible, and filters are therefore included in 

the estimated project costs.  Sludge handling would continue to be accomplished using the 

trailer-mounted sludge dewatering boxes and disposal at the landfill.  Figures V-3 and V-4 

present process flow diagram and site plan for the initial expansion up to 0.9 MGD.   

 

If the proposed resort and residential development requires additional capacity prior to the time 

when a new regional facility can be brought on line, the Pottsboro plant can be expanded to 

2 MGD with additional first stage aeration tanks, and a second final clarifier.  At that time, the 

existing 35’ diameter clarifier could be converted to aerated sludge storage.  Figure V-5 presents 

the site plan for the next expansion up to 2.0 MGD. 

 

Preliminary opinion of probable project costs for expansion of Pottsboro’s WWTP to 0.9 MGD 

are $2,910,000 construction and $3,492,000 total project. For the additional expansion to 

2.0 MGD the preliminary opinion of probable project costs are $2,224,000 construction and 

$2,669,000 total project.  

 

If for some reason the proposed expansion of the Pottsboro WWTP resulted in a more stringent 

set of discharge limits (5/5/2/1), it would be necessary to provide additional first stage aeration 

tank volume and chemical addition for precipitation of phosphorous.  Under the more stringent 

discharge limits, the estimated project cost for the expansion of the Pottsboro WWTP from 

0.35 MGD to 0.9 MGD is approximately $4.4 million and the estimated project cost for the 

expansion to 2.0 MGD is approximately $3.4 million.  It is not recommended that expansion of 

the Pottsboro plant beyond 2 MGD be considered. 



Fine
Screen

Waste 
Water 
Influent

Lift 
Station

Splitter 
Box

R
A

S
R

A
S

Sludge Drying Beds

Polymer Sludge
Dewatering Box

Fi
ltr

at
e

Dewatered Sludge to Landfill

Flow 
Measurement

Effluent to 
Little 
Mineral 
Creek

Figure V-3
Process Flow Schematic

For Expanded Pottsboro WWTP
For 10/15/03 Permit Limits

Liquid 
Processing 
Unit

Key

Sludge 
Processing 
Unit

Grit 
Removal

First Stage 
Aeration

Activated 

Sludge Reactor

Activated 

Sludge Reactor

Splitter Box
Splitter Box

Splitter Box

Aerated Sludge 
Holding Tank

W
AS

Clarifier

Clarifier

UV Disinfection

Filters

Return Sludge Pump Station

Filtrate





F:\projects\850\0101\Doc\Report\Final\Chapter V.doc V-9 

PROPOSED REGIONAL FACILITY AT THE NORTHWEST GRAYSON COUNTY 

AIRPORT SITE 

 
Based on the evaluation of potential permit conditions provided in Chapter III and the site 

selection evaluation presented in Chapter IV, it is recommended that the regional treatment 

facility be located at a site on the northwest side of the Grayson County Airport. The treated 

effluent is assumed to be either discharged into Scott Branch or transported to potential reuse 

customers, unless a 10/15/3 local discharge permit can be obtained.  The effluent limits for the 

first phases of the proposed plant are anticipated to be 10/15/7 or possibly 10/15/3 depending on 

whether the proposed plant receives the same effluent limits as the existing Denison plant located 

at the airport. It is expected that future expansions may receive permit limits as low as 5 mg/L 

CBOD, 5 mg/L TSS, 1 mg/L ammonia-nitrogen, and 0.5 mg/L phosphorus (5/5/1/0.5).  The 

TCEQ has indicated that limits for total nitrogen are unlikely within the near future. 

 

Two alternative types of treatment were considered for the regional facility – conventional 

mechanical and a natural treatment system.  Mechanical treatment facilities can be appropriate 

for either of the anticipated effluent sets.  The natural system is considered only for the less 

stringent effluent set of 10/15/7 or 3.  The facilities and planning level costs for each of these 

alternatives are presented below. 

 

Conventional, Mechanical Treatment System for the Regional Facility 

 

The process train for the first phase of the regional facility would include preliminary and 

secondary biological treatment with UV disinfection and solids dewatering and disposal in a 

landfill for a plant capacity of 0.9 MGD.  Based on initial evaluation of the growth potential in 

the area, it might be possible to cost- and process-efficiently construct a 0.5 MGD facility.  

However, the evaluation presented in this section addresses the 0.9 MGD plant.   

 

A new headworks facility would include a mechanically cleaned fine screen and vortex grit 

removal sized for a design capacity up to 2 MGD.  The secondary biological treatment would be 

designed as an extended aeration process for the first phase with the option to convert to a 

conventional activated sludge/single stage nitrification (AS/SSN) system in the future.  



F:\projects\850\0101\Doc\Report\Final\Chapter V.doc V-10 

Converting from an extended aeration plant in the future to a conventional AS/SSN would 

provide additional secondary treatment capacity without expansion of the aeration basin. The 

extended aeration basin would be followed by a secondary clarifier. While filters are not required 

to meet the anticipated permit limits in the initial phases of the regional plant, turbidity limits for 

reuse projects require low effluent solids.  For this reason, effluent filters are included in the 

proposed plant. The filters will be automatic backwash, sand media filters or cloth media disk 

filters. A UV disinfection system will be used to disinfect.  The waste activated sludge will be 

dewatered in trailer-mounted sludge dewatering boxes or a small belt press and disposed of at the 

sanitary landfill with the solids collected from the headworks (i.e., screenings from the fine 

screen and the grit). The plant layout is designed in order to have sufficient space to add a 

primary clarifier in the future and for the further expansion of the existing treatment units for 

higher treatment capacity. The planning level cost estimate for a 0.9 MGD conventional plant 

meeting effluent limits of 10/15/7 or 3 is $4,651,000 and $5,600,000 total project cost.  

 

To meet the anticipated future stringent permit limits (i.e. 5/5/1/0.5) at 0.9 MGD, additional 

treatment processes are required. To reduce total phosphorus concentration to permitted levels, 

aluminum sulfate (alum) solution would be fed to the raw wastewater prior to the secondary 

clarifier. A chemical feed system with chemical storage for a design capacity up to 2 MGD 

would be provided.  Figures V-6 and V-7 show the process schematic for the initial phase of the 

regional facility with and without phosphorus removal.   

 

The first expansion of the regional plant would be to a capacity of 2 MGD.  For this expansion 

for a 10/15/3 effluent set, the extended aeration process would be converted to an AS/SSN 

system to provide additional biological treatment capacity without expanding the aeration basins.  

Additional final clarifier capacity would be added and the UV and filter systems expanded.  To 

provide phosphorus removal for a 5/5/1/0.5 effluent set, additional chemical would be required, 

but the initial chemical feed system would have been sized for a design capacity of up to 

2 MGD.  Solids handling in the initial phase would be sized to accommodate the first expansion.  

Refer to Figure V-8 for the site layout for the proposed consolidated regional WWTP. 

 





Figure V-6
Process Flow Schematic

For Conventional Wastewater Treatment Plant
For 10/15/3 Permit Limits

Liquid 
Processing 
Unit

Key

Sludge 
Processing 
Unit

Influent

Fine 
Screen

Grit 
Removal

Splitter 
Box

Secondary
Clarifiers UV 

Disinfection
Parshall 
Flume

Effluent 

Screenings
To Landfill

Sludge To 
Landfill

Air

Extended Aeration 
Basins

Sludge 
Dewatering Box

Filters



Figure V-7
Conventional Wastewater Treatment Plant

Process Flow Schematic
For 10/15/3 Permit Limits

Liquid 
Processing 
Unit

Key

Sludge 
Processing 
Unit

Influent

Single-stage 
Aeration

Fine 
Screen

Grit 
Removal

Splitter 
Box

Secondary
Clarifiers UV 

Disinfection
Parshall 
Flume

Filters

Effluent 

RASScreenings
To Landfill

Alum

Sludge 
Holding 

Tank

Dewatering 
Facility

Sludge To 
Landfill

Air





F:\projects\850\0101\Doc\Report\Final\Chapter V.doc V-14 

The opinion of probable cost for a conventional activated-sludge wastewater treatment plant with 

the capacity of treating approximately 2.0 MGD and for the land required for future expansions 

to ultimate capacity is $9,000,000 to meet a 10/15/3 permit with local discharge.  To 

accommodate conventional treatment units processing the year 2060 projected flows of 

7.0 MGD require approximately 20 acres of land. An addition of chemical system to feed alum 

for phosphorus removal and the operational change in the conventional activated-sludge process 

can achieve the discharge permit levels of 5/5/1/0.5. To meet this more stringent permit, the 

opinion of probable cost for a conventional activated-sludge wastewater treatment plant with the 

capacity of treating approximately 2.0 MGD is $9,100,000 with the land required for future 

expansions to ultimate capacity, assuming a local discharge.   

 

Natural Treatment System for the Regional Facility 

 

For the initial phases of the regional facility – treatment capacities of 0.9 and 2.0 MGD, a natural 

treatment system alternative to the conventional mechanical plant could be appropriate. The 

natural treatment system would include a headworks structure with screens and grit removal, an 

integrated facultative pond (IFP), and constructed wetlands to meet the first phase 10/15/3 permit 

levels. Figure V-9 shows the process flow schematic for the natural treatment system plant for 

the first phases.  

 

The opinion of probable cost for a natural treatment system plant with the capacity of treating 

approximately 0.9 MGD at 10/15/3 discharge permit levels and the land required is $2,346,000 

for construction, and $2,800,000 total project cost.  The natural system would not be 

recommended for expansions beyond 2.0 MGD because the effluent set anticipated for higher 

flows is 5/5/1/0.5, and a natural system would not consistently meet those limits.  

 

REMOTE EFFLUENT DISCHARGE AND REUSE SYSTEM CONSIDERATIONS 

 

As discussed in the Chapter 3, treated effluent may be discharged, to avoid very stringent 

discharge permit limits, at Scott Branch or to be reused at Preston Harbor and/or Tanglewood 

development. The cost of transporting treated effluent to these discharge locations from both the 



Figure V-9
Process Flow Schematic

For Natural Wastewater Treatment Plant
For 10/15/3 Permit Limits

Liquid 
Processing 
Unit

Key

Sludge 
Processing 
Unit

Influent

Fine 
Screen

Grit 
Removal

Parshall 
Flume

Effluent 

Screenings
To Landfill

Re-Circulation

Solids
To Landfill

Integrated 
Facultative Pond 

( Area Required = 
51 Acres)

Constructed Wetlands
( Area Required = 

26 Acres)



F:\projects\850\0101\Doc\Report\Final\Chapter V.doc V-16 

Pottsboro and Northwest Grayson County Airport locations are estimated with the following 

assumptions. 

 

§ Maximum Velocity thru a force main = 8 feet per second (fps) 

§ Minimum Velocity thru a force main = 2 fps 

§ C-Factor = 140 

 

The anticipated locations for a reuse system from the Pottsboro WWTP site, and discharging 

treated effluent remotely from the Northwest Grayson County Airport WWTP site are shown in 

Figures V-10 and V-11, respectively. The construction cost associated with reusing treated 

effluent for Option 2 is $2,344,000.  Total project costs are $2,800,000, based upon reusing up to 

2 MGD of average plant flow.  The construction cost discharging effluent remotely from the 

Northwest Grayson County Airport WWTP site is estimated as $17,220,000.  Total project costs 

are $20,700,000, based upon discharging 20 MGD of effluent (5 MGD average flow). 

 

SUMMARY 
 
The recommended phasing of treatment capacity for the system is to expand the existing 

Pottsboro plant to 0.9 MGD and then 2.0 MGD to provide treatment capacity to the existing 

service area while a regional facility is sited and constructed.  After construction of the regional 

facility, it is recommended that the cities preserve the option to either continue discharging from 

the Pottsboro plant, use the Pottsboro plant for water reclamation for the northern and eastern 

parts of the study area, or pursue abandonment with pumping to the proposed plant site west of 

the Grayson County Airport. 

 

It is recommended that the regional facility be located at a site northwest of the Grayson County 

Airport.  An initial phase at the regional plant would provide a treatment capacity of 0.9 MGD.  

The initial phase could consist of a conventional extended aeration plant or, alternatively, include 

a headworks facility followed by a natural treatment system consisting of an integrated 

facultative lagoon followed by a constructed wetland.  The natural system could provide 

treatment up to 2.0 MGD for an effluent set of 10/15/3.  Expansions beyond 2.0 MGD would 



#

#

D

D

D

D

D
D

D

D D D

D

Basin 1

Basin 5

Basin 6

Basin 2

Basin 3

Basin 4 Denison

Pottsboro

Sherman

Sadler
Knollwood

HAGERMAN NATIONAL WILDLIFE REFUGE

Northwest GCA Site

Existing Pottsboro WWTP

Monarch Ridge

Diamond Pointe

Resort Communties

Retail Developments

Retirement Communities

Grand Pappy Residentials

Schuler / Preston Harbor

Northwest Resort Community

Preston Harbor Town Center

Preston / 84 West Residentials

F:
\8

50
\0

10
1\

G
IS

\fi
gu

re
-V

-1
0.

m
xd

   
cr

l

®
0 1 20.5

Miles

Figure V-10

Treated Effluent Discharge
Locations for Existing Pottsboro WWTP

Legend
D Developments

# Proposed WWTP Sites

Proposed Treated Effluent Lines

Rail Roads

Roads

Lakes

Streams

Refuges

State Park

City

Airport

Drainage Basins
Basin 1

Basin 2

Basin 3

Basin 4

Basin 5

Basin 6



#

D

D

D

D

D
D

D

D D D

D

Basin 1

Basin 5

Basin 6

Basin 2

Basin 3

Basin 4 Denison

Pottsboro

Sherman

Sadler
Knollwood

HAGERMAN NATIONAL WILDLIFE REFUGE

Northwest GCA Site

Monarch Ridge

Diamond Pointe

Resort Communties

Retail Developments

Retirement Communities

Grand Pappy Residentials

Schuler / Preston Harbor

Northwest Resort Community

Preston Harbor Town Center

Preston / 84 West Residentials

F:
\8

50
\0

10
1\

G
IS

\fi
gu

re
-V

-1
1.

m
xd

   
cr

l

®
0 1 20.5

Miles

Figure V-11

Treated Effluent Discharge
Locations for Northwest GCA Site

Legend
D Developments

# Proposed WWTP Sites

Proposed Sewer Lines

Rail Roads

Roads

Lakes

Streams

Refuges

State Park

City

Airport

Drainage Basins
Basin 1

Basin 2

Basin 3

Basin 4

Basin 5

Basin 6



F:\projects\850\0101\Doc\Report\Final\Chapter V.doc V-19 

most likely involve stringent effluent limits of 5/5/1/0/5 and require a conventional AS/SSN 

plant with chemical phosphorus removal.  Table V-1 summarizes the capital collection cost, 

natural as well as conventional treatment cost, and the treated effluent discharge cost for both the 

alternatives.  

 

Table V-1  

Opinion of Probable Project Cost Summary 

 

 Existing Pottsboro 
WWTP 

NW Grayson Co. 
Airport RWWTP 

   

Regional WW Collection System $31,400,000 $34,200.000 

   

Conventional Treatment System   

     0.9 MGD    

 10/15/3 Effluent Set  $3,492,000 $5,600,000 

 5/5/1/0.5 Effluent Set  $4,400,000 $5,650,000 

     2.0 MGD    

 10/15/3 Effluent Set  $2,669,000 $3,400,000 

 5/5/1/0.5 Effluent Set  $3,400,000 $3,450,000 

   

Natural Treatment System   

     0.9 MGD    

 10/15/3 Effluent Set  N/A $2,800,000 